
Final Report

Regina and Region
Water and Wastewater Study

August 2014

Submitted to

Submitted by

WBG101512133911CGY

JMURRELL
Typewritten Text

JMURRELL
Typewritten Text
APPENDIX A



Copyright © 2014 by CH2M HILL.
Reproduction and distribution in whole or in part beyond the intended scope of the report without the written consent of CH2M HILL is prohibited.



 

 

This project is in collaboration with: 

 

West  

RM of Pense 

 

Grand Coulee 

 

Pense 

 

Belle Plaine 

 

East  

RM of Edenwold 

 

Edenwold 

 

Balgonie  

Pilot Butte 

 

White City 

 

  

Grand Coulee 

Belle Plaine 



 

 

 
 

North  

RM of Lumsden 

 

Lumsden 

 

Craven 

 

Other  

Sakimay F.N. (E20-17-20W2) 
[...]
this summary table are included in Appendix G. The following simple rating scale was used to categorize the 
stakeholder’s infrastructure: 

Good (Green) - No capacity issues; capacity available for future growth; water quality good; wastewater 
compliant with permit; condition good. 

Fair (Amber) - Capacity of infrastructure is approaching limits; not enough capacity available for the future; 
infrastructure approaching end of useful life. 

Poor (Red) - Infrastructure cannot support current demands and/or needs immediate 
upgrades/replacement; and/or poor water quality; and/or wastewater compliance with permit at risk. 

As Table 4-1 highlights, water infrastructure across the region is generally in Fair to Good condition, whereas 
wastewater infrastructure is far more concerning.  

Table 4-1  
Current State of Infrastructure Summary Table 

 
Water 
Infrastructure Notes 

Wastewater 
Infrastructure Notes 

City of Regina Green Adequate water supply currently 
from BPWTP  

Red Significant upgrades required to 
existing collection system 

RM of 
Sherwood 

- Not Available - Not Available 

Balgonie Amber / Green Wells unusable, but new pipeline 
constructed for potable water from 
Pilot Butte 

Green Current lagoons have some 
capacity in the short term 

Pilot Butte Green Recently invested in water treatment 
infrastructure 

Green Current lagoons have some 
capacity in the short term 

White City Amber Going through upgrades with 
SaskWater, mainly on raw water 
supply 

Red Current lagoons at capacity and 
growth has been halted 

Village of 
Edenwold 

Amber Raw water surface source unreliable Red Current lagoons at capacity and 
growth has been halted 

RM of 
Edenwold 

- Not Available Red Current lagoons at capacity and 
growth has been halted 

Lumsden Green Recently invested in water 
infrastructure 

Red Current lagoons at capacity and 
growth has been halted 

RM of 
Lumsden 

Green Some downstream treatment sites 
(Dodd’s) may be experiencing local 
challenges 

Green Septage infrastructure owned, 
maintained, and operated by 
private individuals 

Craven Amber Capacity is ok, but wells are 
approaching end of life and need 
upgrading 

Amber Distribution system is aging; 
lagoons are in good condition 

Grand Coulee Green Adequate water supply currently Red Current lagoons are nearing 
capacity 

Pense Green Adequate water supply currently Red Current lagoons are facing effluent 
drainage challenges 



SECTION 4  
CURRENT STATE OF INFRASTRUCTURE AND CHALLENGES 

471082_WBG101512133911CGY 4-3 
COPYRIGHT 2014 BY CH2M HILL CANADA LIMITED • ALL RIGHTS RESERVED • COMPANY CONFIDENTIAL 

Table 4-1  
Current State of Infrastructure Summary Table 

 
Water 
Infrastructure Notes 

Wastewater 
Infrastructure Notes 

RM of Pense Amber Water connections to BPWTP Supply 
Line, but pressure/age/condition are 
challenges; looking to connect Stony 
Beach to Alpine Foods supply line; no 
additional development is permitted 
in the hamlets due to water servicing 
capacity 

Green Septage infrastructure is owned, 
maintained and operated by 
private individuals 

Belle Plaine Green Adequate water supply currently Green Lagoons in good condition with 
spare unused cell 

Sakimay - No developments as yet; 
infrastructure not required 

- No developments as yet; 
infrastructure not required 

Notes: 
BPWTP – Buffalo Pound Water Treatment Plant 
RM – Rural Municipality 
WWTP – wastewater treatment plant 

4.1.4 Buffalo Pound Water Treatment Plant 
The BPWTP is managed and operated by a stand-alone non-profit organization. The City of Regina and the 
City of Moose Jaw are significant stakeholders in the organization. The majority of the treated water is sent 
to Regina via the eastbound supply line, which has a number of smaller lines tapped into it. The remainder 
of the treated water is sent to Moose Jaw via a south-bound supply line. 

4.1.4.1 Water Source 
Source water for the BPWTP comes from Buffalo Pound Lake, a shallow reservoir located in the Qu’Appelle 
Valley northwest of the City (approximately 50 km). While Buffalo Pound Lake is relatively free from industrial 
and municipal discharges, it contains high levels of algae due to high nutrient levels and shallow conditions.  

The quantity of source water available for use from Buffalo Pound Lake is not a concern, as the withdrawal 
license currently permits 338 megalitres per day (ML/d) of water to be treated by the BPWTP, which is over 
three times the current average withdrawal rate.  

4.1.4.2 Water Treatment 
Water is drawn from Buffalo Pound Lake, chlorinated, and then pumped to the BPWTP, which is located 3 
km south of the lake. At the BPWTP, the water is treated with cascade de-aeration, coagulation, flocculation, 
clarification, multimedia filtration, and granular activated carbon (GAC) contactors (seasonally). The filtered 
water is then chlorinated and discharged into the clearwells from which it is pumped to the City of Regina 
and the City of Moose Jaw. Process water is discharged to wastewater lagoons and treated. Spent carbon is 
regenerated onsite in the Carbon Regeneration Building. 

The rated capacity of the BPWTP is 205 ML/d; however, it is expandable to 275 ML/d. Based on the existing 
formal agreement, the City of Regina’s share of the treatment capacity is approximately 149 ML/d 
(73 percent). This would amount to approximately 200 ML/d, if the plant’s capacity is expanded to 
275 ML/d. As of 2013, the City is currently using approximately 76 ML/d of treated water on average, with a 
maximum demand of approximately 140 ML/d (139.1 ML/d in July 2007). 

The capacities of each component included in the raw water conveyance and treatment systems were 
assessed during the 2005 and 2010 Waterworks System Assessments. A summary of firm and nominal 



REGINA AND REGION 
WATER AND WASTEWATER STUDY 

4-4 471082_WBG101512133911CGY 
COPYRIGHT 2014 BY CH2M HILL CANADA LIMITED • ALL RIGHTS RESERVED • COMPANY CONFIDENTIAL 

capacities listed for each component in the 2010 Buffalo Pound Water Treatment Plant Waterworks System 
Assessment (AECOM, 2010) is provided in Table 4-2. 

Table 4-2  
Existing Capacity of the Raw Water Intake, Pumping, Conveyance, and Treatment Processes 

Component/Process Description Firm Capacity Nominal Capacity 

Raw Water Intake Two intakes: 1,372 mm and 1,650 mm. Capacity 
based on 0.15 m/s maximum velocity at intake 
opening. 

140 ML/d 295 ML/d 

Raw Water Screening Three 1.8-m-wide travelling screens. Each 120 
ML/d. 

240 ML/d 360 ML/d 

Low Lift Pumping Pump A – 1,000 hp, 1968, 55 ML/d  
Pump B – 300 hp, 1995, 14 ML/d  
Pump C – 1,550 hp, 1976, 85 ML/d  
Pump D – 450 hp, 1995, 21 ML/d  
Pump E – 600 hp, 1958, 27 ML/d  
Pump F – 1,750 hp, 1989, 100 ML/d  
Pump G – 1,750 hp, 1989, 100 ML/d 

300 ML/d 400 ML/d 

Pre-chlorination Three Chlorinators. Two at 900 kg/d, one at 450 
kg/d. Dose at 6 mg/L. Average dose approximately 
5.0 mg/L. 

225 ML/d 375 ML/d 

Raw Water Transmission 
Line 

Two 3,000-m-long pipes having diameters of 1,050 
mm and 1,350 mm. Both pipes merge into a single 
1,650-mm-diameter pipe approximately 60 m. 
Firm capacity is set to maintain <2.5 m/s velocity 
in the aerator feed piping where restrictions 
occur. A transient analysis performed in 2005 by 
AECOM indicates that the new pipeline is capable 
of conveying 280 ML/d. 

240 ML/d 280 ML/d. 

Treatment Processes    

BPWTP - Overall Designed to have a treatment capacity of 205 
ML/d and is expandable to 275 ML/d. 

205 ML/d  

De-aeration Cascades Two cascades, ten steps each. Nominal capacity 
based on an application rate of 6,200 m3/m/d. 
Significant overflow noted above 105 ML/d, 
aeration efficiency potentially reduced. 

105 ML/d 210 ML/d 

Rapid Mixer Two trains, one mixer per train, G is approx. 1,000 
s-1, 10 seconds retention. Two blades, 125 rpm. 

150 ML/d 300 ML/d 

Flocculators Two trains, four flocculators per train, G is variable 
from 15 to 115 s-1, 1,200 second retention time 
(20 minutes), 4 paddles, 2.75 to 11 rpm. 

125 ML/d 250 ML/d 

Clarifiers Four circular, each 256 m2. Two rectangular, each 
539 m2. Loading rates are 3.6 m/hr at <5°C in 
winter and 4.9 m/hr at >15°C in summer. 

135 ML/d Winter 
182 ML/d Summer 

184 ML/d Winter 
247 ML/d Summer 

Dual Media Filters 12 filters, each 11.3 m long, 6.1 m wide and 2.4 m 
deep. 12 m/h loading rate. 

215 ML/d 240 ML/d 

Screw Pumps Two units, each 140 ML/d (updated with 
experience) 

140 ML/d 280 ML/d 



SECTION 4  
CURRENT STATE OF INFRASTRUCTURE AND CHALLENGES 

471082_WBG101512133911CGY 4-5 
COPYRIGHT 2014 BY CH2M HILL CANADA LIMITED • ALL RIGHTS RESERVED • COMPANY CONFIDENTIAL 

Table 4-2  
Existing Capacity of the Raw Water Intake, Pumping, Conveyance, and Treatment Processes 

Component/Process Description Firm Capacity Nominal Capacity 

GAC Contactors 12 units, each 13.6 m by 4.7 m by 5.5 m. 3,000 
mm minimum GAC depth, effective size of 0.8 to 
1.0 mm, uniformity < 2.1, 12.2 m/h, empty bed 
contact time 15 minutes. 

205 ML/d 225 ML/d 

Wastewater Lagoons Six cells, total capacity 19,600 m3 60 ML/d 75 ML/d 

Chemical Feed    

Alum Feed Five diaphragm metering pumps. Capacity based 
on four pumps operating to provide a dose of 100 
mg/L. Approximately 14 days of alum storage. 

935 ML/d > 935 ML/d 

Powdered Activated 
Carbon Feed 

Dose of 20 mg/L. Two peristaltic Watson-Marlow 
chemical feed pumps. 

 2,070 ML/d 

Polymer Feed Four pumps (two for filter aid). All operational. 
Not currently used. 

 220 ML/d 

Soda Ash Feed Not in service.   

Notes: 
m – metre(s) 
m2 – square metres 
m3 – cubic metres 
m/s – metres per second 
m/h – metres per hour 
mg/L – milligrams per litre 
ML/d – megalitres per day 
mm – millimetre(s) 
GAC – granular activated carbon 
hp – horsepower 
kg/d – kilograms per day 
rpm – revolutions per minute 

4.1.4.3 Raw and Treated Water Quality 
There are several raw water parameters that exceed the Saskatchewan Drinking Water Quality Standards 
and Objectives (SDWQSO): these include iron, manganese, turbidity, colour, and total and fecal coliforms. 
Raw water turbidity and colour can be high during the late winter to early spring periods; however, they are 
greatest in the summer when high algae counts are observed. 

For all of the contaminants monitored, treated water levels fall below the SDWQSO. A review of treated 
water data from 2000 to 2010 was presented in the Buffalo Pound Water Treatment Plant Waterworks 
System Assessment (AECOM, 2010). More recent treated water data from 2011 is presented in 



REGINA AND REGION 
WATER AND WASTEWATER STUDY 

4-6 471082_WBG101512133911CGY 
COPYRIGHT 2014 BY CH2M HILL CANADA LIMITED • ALL RIGHTS RESERVED • COMPANY CONFIDENTIAL 

Table 4-3, alongside the SDWQSO. 

  



SECTION 4  
CURRENT STATE OF INFRASTRUCTURE AND CHALLENGES 

471082_WBG101512133911CGY 4-7 
COPYRIGHT 2014 BY CH2M HILL CANADA LIMITED • ALL RIGHTS RESERVED • COMPANY CONFIDENTIAL 

Table 4-3  
Treated Water Quality at the Buffalo Pound Water Treatment Plant – 2011 

Parameter 

Treated Water Quality – 2011 Saskatchewan Water 
Regulations 
(SDWQSO) Average Minimum Maximum 

Background Colonies - Total Coliform 
(No/100 mL) 

< DL < DL 1 <200 

Fecal Coliform (No/100 mL)  - - - 0 

Total Coliform (No/100 mL)  < DL < DL < DL 0 

pH  7.00 6.69 7.23 6.5 to 9.0 

Calcium (mg/L)  47 37 57 N/Aa 

Magnesium (mg/L)  24 17 29 200 

Chloride (mg/L)  25.6 19.7 29.8 250 

Sulphate (mg/L)  217 154 253 500 

Sodium (mg/L)  71 47 85 300 

Total Hardness (mg/L as CaCO3)  215 162 262 800 

Nitrate as NO3:N (mg/L)  0.11 < DLb 0.24 10 

Alkalinity (mg/L as CaCO3)  121 79 170 500 

Iron - Dissolved (mg/L) < DL < DL < DL 0.3 

Manganese - Dissolved (mg/L)  < DL < DL 0.01 0.05 

Aluminum - Dissolved (μg/L) 16 6 36 100 

Total Organic Carbon (mg/L)  2.8 <0.5 4.6 N/A 

TTHM - Clearwell (μg/L)  53 1 107 100c 

Turbidity - Clearwell (NTU)  0.07 0.05 0.10 0.2/0.3/1.0d 

Colour (Pt/Co)  < DL < DL < DL 15 

Notes: 
a N/A = Non-applicable 
b DL = Detection Level 
c Based on annual average of four seasonal samples 
d Depends on raw water turbidity 
SDWQSO – Saskatchewan Drinking Water Quality Standards and Objectives 
mg/L – milligrams per litre 
µg/L – micrograms per litre 
NTU – Nephelometric Turbidity Unit 
Pt/Co - Platinum-Cobalt 
TTHM – Total Trihalomethanes 

 

  



REGINA AND REGION 
WATER AND WASTEWATER STUDY 

4-8 471082_WBG101512133911CGY 
COPYRIGHT 2014 BY CH2M HILL CANADA LIMITED • ALL RIGHTS RESERVED • COMPANY CONFIDENTIAL 

Age of Infrastructure 

Table 4-4 summaries the age of the infrastructure present at BPWTP. 

Table 4-4  
Age of Water Conveyance, Treatment, Storage, and Distribution Infrastructure – BPWTP 

Component/Process Age Description/Comment 

Raw Water Intake 62 years (1951) 

12 years (2001) 

First Intake; 1,350-mm-diameter 

Second Intake; 1,650-mm-diameter 

Low Lift Pumping Pump A – 45 years (1968) 
Pump B – 18 years (1995) 
Pump C – 37 years (1976)  
Pump D – 18 years (1995) 
Pump E – 55 years (1958)  
Pump F – 24 years (1989) 
Pump G – 24 years (1989) 

Pump A and E have been well maintained; however, 
2011 Code and Condition Assessment 
recommended replacement/elimination due to age. 

Pre-chlorination 24 years (Year Constructed: 1989) Has been modified since 

Raw Water Transmission Line 62 years (1951); sections replaced in 
1968 and 1969 

12 years (2000) 

1050-mm-diameter pipeline; 3,000 m long 

1350-mm-diameter pipeline; 3,000 m long 

BPWTP – Expansion/Upgrades   

BPWTP – Original WTP 1955 commissioned 

1952 construction started 

Original WTP consisted of two clarifiers and four 
sand filters (27 ML/d) 

BPWTP – Expansion  1958, first expansion Doubled capacity to 56 ML/d by adding more 
clarifiers and filters 

BPWTP – Upgrades 1966 -1970 Increased capacity to 135 ML/d through upgrades in 
clarification, filtration, and pumping 

 1985 Upgrades for Granular Activated Carbon (GAC) 

BPWTP – Expansion 1989 Increased capacity to 170 ML/d 

Treatment Processes   

De-aeration 24 years (1989)  

Flash Mixing 24 years (1989)  

Four Stage Flocculation 24 years (1989) Mixers are nearing the end of their service life 

Circular Clarifiers - Internals Replaced between 1991 – 2002 Tube Settlers and Internals 

Dual Media Filters 59 years (1955) 

56 years (1958) 

24 years (1989) 

4 filters; Miller underdrains 

4 filters; Miller underdrains 

4 filters; Leopold underdrains 

Screw Pumps 29 years (1985)  Redundancy not available. Failure limits T & O 
treatment capacity. Spare parts are available. 

GAC Contactors 29 years (1985) 

24 years (1989) 

Eight vessels  

Four more vessels added 

Chemical Feed   



SECTION 4  
CURRENT STATE OF INFRASTRUCTURE AND CHALLENGES 

471082_WBG101512133911CGY 4-9 
COPYRIGHT 2014 BY CH2M HILL CANADA LIMITED • ALL RIGHTS RESERVED • COMPANY CONFIDENTIAL 

Table 4-4  
Age of Water Conveyance, Treatment, Storage, and Distribution Infrastructure – BPWTP 

Component/Process Age Description/Comment 

Alum Feed 3 pumps ~ 8 years old 

2 pumps > 10 years old 

Five diaphragm metering pumps. Three pumps were 
updated in 2005. 

Powdered Activated Carbon 
Feed 

Storage silos & Solution tank > 50 
years old 

Peristaltic Pumps > 10 years old 

Existing make-up system is approaching end of the 
intended service life 

Two peristaltic Watson-Marlow chemical feed 
pumps 

Polymer Feed Four pumps (two for filter aid). All 
operational. Not currently used. 

 

Soda Ash Feed Not in service. New and unused.  

   

Potable Water Supply   

High Lift Pumping 

 

Pump A – 56 years (1958) 
Pump B – 7 years (2007) 
Pump C – 25 years (1989)  
Pump D – 10 years (2004) 
Pump E – 25 years (1989)  
Pump F – 25 years (1989) 
 

Replacement of pumps exceeding 30 years in age 
was recommended in the 2011 Code and Condition 
Assessment. 

Pumps C, D, E, and F were refurbished  in 2007 

Pumps C and F’s motors were replaced in 1989 

   

Buffalo Pound Supply Pipeline   

1050-mm steel line 9 years (2005-2007) Swabbing capabilities 

900-mm steel line 64 years (1950) Swabbing capabilities, age unconfirmed 

Notes: 
BPWTP – Buffalo Pound Water Treatment Plant 
m – metre(s) 
ML/d – megalitres per day 
mm – millimetre(s) 
GAC – granular activated carbon 
T&O – taste and odour 

Capacity Deficits and Issues 

The following capacity deficits/issues have been identified for the BPWTP in the draft report Buffalo Pound 
Water Treatment Plant Upgrades Project Status Summary Technical Memorandum (AECOM, 2013): 

 Taste and Odour: The existing GAC system was designed to treat Taste and Odour (T&O) during the 
summer months when there is algae growth in the lake. Recently, T&O events have been occurring 
regularly outside of the normal summer months. The GAC media has a finite sorptive capacity; once this 
capacity has been exhausted, the GAC contactors must be taken offline and regenerated, which is labour 
intensive and costly. To minimize the need for regeneration, powdered activated carbon (PAC) is 
typically applied during the early months of the year to treat T&O, and the GAC contactors are reserved 
for the summer months. T&O upgrades have been recommended at the BPWTP to eliminate the need 
for seasonal changes in operation and to provide a more consistent finished water with low T&O. 



REGINA AND REGION 
WATER AND WASTEWATER STUDY 

4-10 471082_WBG101512133911CGY 
COPYRIGHT 2014 BY CH2M HILL CANADA LIMITED • ALL RIGHTS RESERVED • COMPANY CONFIDENTIAL 

 Wastewater Lagoons: The design capacity of the wastewater lagoons at the BPWTP has been reached. 
At the present time, all process wastes are discharged to the lagoons, which causes solids and hydraulic 
overloading, resulting in sub-optimal performance.  

 Screw Lift Pumps: The Archimedes screw lift pumps, which transport water to the GAC contactors, each 
have a maximum capacity of 140 ML/d. Both pumps are required to meet demands during the summer 
months. If one of the pumps should go offline, the GAC treatment capacity is limited to 140 ML/d. This is 
less than the BPWTP’s current rated capacity of 205 ML/d. There is no bypass route for this part of the 
process. 

 Clearwell Storage: Currently there is 10.51 ML of storage available at the BPWTP; however, the active 
storage volume is limited to 4.75 ML, as operational issues with the high lift pumps occur when the 
clearwell is below half-full. The active storage volume required to provide water for in-plant use, 
balancing, and surge capacity has been estimated to be approximately 10 ML (AECOM, 2010). Thus, 
currently the storage facilities at the WTP do not provide adequate buffering.  

Planned Improvements  

The following upgrades were identified as required upgrades at the BPWTP in the draft report Buffalo Pound 
Water Treatment Plant Upgrades Project Status Summary Technical Memorandum (AECOM, 2013): 

 Taste and Odour:  A pilot study was completed in 2013 which tested two different options to be 
considered to improve T & O removal:   

 (i) construction of four additional GAC contactors such that the GAC process could be operated year 
round and would also require the construction of a second GAC regeneration facility  

 (ii) the construction of an ozonation upstream of the existing GAC contactors for T & O treatment 
and enhanced organics removal.  Those facilities are scheduled for completion after 2020. 

 Ultraviolet Disinfection: To achieve a 4-log removal of Cryptosporidium, the City has approved and 
completed the preliminary design of the UV facilities.  Construction is scheduled to be completed in 
2016. 

 Wastewater Lagoons:  Upgrades to the existing lagoons with underdrain systems has been 
recommended to allow for a higher solids loading.  Construction is scheduled for a future date to be 
determined. 

 Screw Lift Pumps: The addition of a third Archimedes screw lift pump is required to provide redundancy 
for the two existing pumps.  It will be installed with the construction of the UV facilities by 2016. 

 Clearwell Storage:  Upon review, modifications can be done to the filter and contactor clearwells to 
[...]
nanofiltration and reverse osmosis. The WTP consists of four membrane trains, with a total treatment 
capacity of 65 L/s (5,616 m3/d). 

Storage and Distribution 

Treated water from the WTP is sent to a storage reservoir with a 3,369 m3 (890,000 US gallon) capacity. 
Water in the storage reservoir is pumped to the distribution system. The Contract A watermains have been 
installed in the distribution system, and Contract B is underway; service connections and water meters are 
still being installed. 

During the summer of 2013, a pipeline was constructed between Pilot Butte and Balgonie. Balgonie will 
purchase treated water from Pilot Butte for its water needs. Under the current agreement, Pilot Butte will 



SECTION 4  
CURRENT STATE OF INFRASTRUCTURE AND CHALLENGES 

471082_WBG101512133911CGY 4-31 
COPYRIGHT 2014 BY CH2M HILL CANADA LIMITED • ALL RIGHTS RESERVED • COMPANY CONFIDENTIAL 

provide treated water to Balgonie to serve the current population and also a future population of up to 
3,200 residents (maximum consumption of 54,000,000 gallons or 250 ML per year). 

Raw and Treated Water Quality 

At the present, there are no issues with the raw water or treated water quality. 

Capacity Deficits/Planned Improvements 

No capacity deficits or planned improvements at the present, as the WTP, storage reservoir, and distribution 
system are brand new. The WTP was constructed to support a population numbering up to 8,000, which is 
approximately four times the current population.  

Wastewater Infrastructure 

Wastewater collection system is via the traditional gravity sewers. Pumping stations then convey the 
collected wastewater to Pilot Butte’s lagoons located to the north of the community. A new pumping station 
was recently completed by Pilot Butte to handle the pumping demands. There are no issues noted in the 
collection system at present. 

Wastewater treatment is accomplished by a lagoon system. These were constructed in 2005 and have been 
designed for a larger future population. Currently, the lagoons are loaded to 65 percent of their hydraulic 
capacity. The treatment system is working as designed, with no effluent quality issues recorded. The last 
inspection report by the Ministry of Environment (generated in September 2012), shows the parameters to 
be in regulatory compliance, with no changes needed in the wastewater treatment system.  

Due to the present good condition of the existing wastewater infrastructure, no improvements are planned 
in the recent future. Currently, the Town’s lagoon system does not accept sewage hauled from sources 
external to Pilot Butte. However, if the Town starts to accept sewage from neighbouring communities, the 
extra capacity may be depleted quickly. 

4.1.8.3 White City 
Water Infrastructure 

Water Source 

Source water for the Town of White City comes from two groundwater wells owned by SaskWater. The wells 
draw water from the Zehner Aquifer located northwest of the Town. Currently, only one well is used at any 
given time to supply water at a flow rate of around 1,309 m3/d (200 International gallons per minute 
[igpm]). In the future, both wells can be used at the same time to provide a maximum flow rate of 
5,236 m3/d (800 igpm). The raw water supply line currently has a capacity of 1,898 m3/d (290 igpm). 

Water Treatment 

Water for the residents of White City is treated at a typical ground WTP owned and operated by SaskWater. 
The water is treated using several different processes, including the oxidation of iron, manganese, and other 
minerals via aeration; followed by sedimentation, filtration, and disinfection. 

The annual volume of water produced at the WTP in 2011 was 204,187 m3, which results in an average day 
flow of 560 m3/d. The WTP currently has a rated capacity of approximately 980 m3/d (150 igpm). 

Water Storage and Distribution 

Currently, the treated water storage reservoir has a capacity of approximately 1,000 m3; the original storage 
reservoir in White City was for designed to allow for 2 days’ storage at 583 m3/d. White City owns the water 
distribution system. The pipes were installed in the 1990s. 



REGINA AND REGION 
WATER AND WASTEWATER STUDY 

4-32 471082_WBG101512133911CGY 
COPYRIGHT 2014 BY CH2M HILL CANADA LIMITED • ALL RIGHTS RESERVED • COMPANY CONFIDENTIAL 

Capacity Deficits 

The current water demand for White City exceeds the rated capacity of the WTP. An overland connection is 
currently being used to supply excess water to Emerald Park; however, there are serious capacity issues 
during the summer, and the current system does not provide for the recommended fire flows. 
Planned Upgrades to Water System 

To address the capacity deficit, several upgrades have been planned for the raw water supply line and WTP. 
The raw water supply line capacity is one of the major restrictions limiting growth. SaskWater is currently 
working on twinning a portion of the raw water pipeline between Emerald Park and the WTP to increase its 
capacity from 1,898 m3/d to 2,619 m3/d (400 igpm) in 2013/2014. In 2016, SaskWater plans to twin the 
second half of the supply system to increase capacity to 5,236 m3/d (800 igpm) and to allow both well sites 
to run at the same time.  

In the first phase of expansion, the WTP will be expanded to service a peak day demand of 4,419 m3/d 
(675 igpm) by the end of 2014. In the second phase of the expansion, the WTP will be expanded to service a 
peak day demand of 6,546 m3/d (1,000 igpm); this will occur when it is required. The water distribution 
pumps will also need to be upgraded to handle a higher capacity. Regarding treated water storage, White 
City is planning on expanding the storage reservoir capacity to 2,500 m3 by 2014. At this time, an additional 
capacity increase will be required, and an increase of 1,500 m3 is anticipated. This will increase total capacity 
to 4,000 m3. 

Wastewater Infrastructure 

All residents of White City are connected to the wastewater collection system via gravity sewers. White 
City’s collection system also includes six pumping stations located at various places within the community 
per the terrain elevations and collection zones. There also is a pumping station that pumps wastewater from 
Emerald Park to White City’s lagoons. Currently, there is a joint wastewater authority that manages the 
wastewater for both White City and the neighbouring community of Emerald Park. White City upgraded a 
significant proportion of its gravity pipes as part of improvements done in 2006. 

The treatment of the wastewater from White City (and Emerald Park) is in the form of lagoons: an existing 
primary lagoon, and a secondary lagoon in the southeast of the community. Per the data mentioned in the 
permit, this system has a capacity of 210 days. The treated effluent is drained periodically and is used for 
irrigation. The effluent is monitored closely, and there are no known quality issues with the treatment 
system. The latest available report from Ministry of Environment showed the treatment system to be in 
compliance with regulations, and no remedial works were recommended or required.  

The current treatment system is at capacity, so potential new flows or loads will be a concern. The joint 
wastewater authority is looking at upgrading the treatment system in three phases. The first phase, which 
was recently completed in 2012/2013, included construction of a gravity main, lift stations, and forcemains 
to take wastewater from Emerald Park to the White City treatment lagoons. The second phase would 
include construction of new storage cells and remediation of the existing lagoons at White City. In the third 
phase, plans are to construct a mechanical treatment system. However, this would require skilled staff to 
operate the future treatment plant. It is proposed to discharge the effluent to a creek, which will require the 
effluent to be treated to a higher standard. This plant expansion is an expensive option and White City are 
very interested in the outputs from this regional project.  

4.1.8.4 Village of Edenwold  
Water Infrastructure 

SaskWater owns and operates the raw water supply system and the water treatment system for the Village 
of Edenwold. The Village of Edenwold owns and operates the distribution system. 



SECTION 4  
CURRENT STATE OF INFRASTRUCTURE AND CHALLENGES 

471082_WBG101512133911CGY 4-33 
COPYRIGHT 2014 BY CH2M HILL CANADA LIMITED • ALL RIGHTS RESERVED • COMPANY CONFIDENTIAL 

Water Source 

Raw water for the Village of Edenwold is obtained from two ponds located at the southeast corner of the 
Village, south of Highway 364. The ponds are fed by surface runoff from adjacent agricultural cropland. The 
ponds have a total storage volume of 61,000 m3. The current capacity can sustain 2 years of water supply; 
however, during drought years, water supply issues can arise. A contingency plan for raw water supply 
during the drought years has not yet been developed by SaskWater.  

Two windmills were installed in the first pond in 2007 to help improve water quality through surface 
aeration. More recently, in fall 2012, an aeration system was installed in the ponds in an effort to improve 
the source water quality. The intake pipe is located in dugout No. 1. An intake screen is installed to prevent 
objects and organisms larger than 2.5 mm from entering the pipe.  

The raw water is pumped to the pump house using a 5-hp end suction pump, and is transported through a 
70-m-long, 50-mm-diameter pipe. The pump house is located on the shore of the dugout and was 
constructed in 1962. A pressure tank in the pump house maintains the pressure in the raw water line at 
approximately 60 psi. Potassium permanganate is injected into the intake pipe entering the pump house to 
oxidize organic matter and manganese and to control T&O and colour.  

Water is transported to the WTP through a 1.6-km-long, 50-mm-diameter raw water supply pipe. There is no 
raw water storage reservoir at the pump house or at the WTP. 

Water Treatment 

The WTP was constructed in 1982. The treatment processes consist of coagulation, flocculation, 
sedimentation (with tube settlers), and multi-media filtration for turbidity and pathogen removal. A GAC 
contactor is used to treat T&O, and chlorination is used for disinfection. The design capacity of the WTP is 
262 m3/d (182 L/min), significantly higher than the average day demand reported in the 2011 Waterworks 
System Assessment (45.5 m3/d). The current average day demand reported by the Village of Edenwold is 
approximately 60 m3/d.  

The tube settlers in the sedimentation tank were replaced in 2005 to prolong the detention time. The 
existing sedimentation tank has more than enough capacity to provide the adequate retention time for the 
foreseeable future. Settled water is fed to a 14,500-L transfer chamber and then flows to two dual media 
filters. The sand/anthracite media was replaced in 2005. The total capacity for the two filters is 262 m3/d, 
which is more than enough for the existing and future flow rates. The filtered water is then polished through 
a GAC filter, which was completely replaced in 2005. The total capacity of the GAC filter is 262 m3/d, which is 
more than enough for the existing and future flow rates. The water is then disinfected using sodium 
hypochlorite. Adequate disinfection is provided to inactivate viruses, Giardia, and Cryptosporidium.  

The capacities for the existing treatment processes and chemical feed systems of the Edenwold WTP are 
summarized in Table 4-13. 

Table 4-13  
Existing Capacity of the Treatment Processes and Chemical Feed Systems 

Component/Process Description Capacity Comments 

Flocculation Tank Two stage flocculation tank. Divided into 
two chambers during the 2005 upgrades. 

6,912 L Detention time of 125 minutes at the 
Peak Flow Rate of 55 L/min; adequate 

Sedimentation Tank 2.4 x 1.5 m surface area; tube settlers were 
replaced in 2005. 

- Surface loading rate at Peak Flow Rate 
of 55 L/min is 0.92 m/h, which is less 
than the design overflow rate; more 
than enough capacity for existing and 
future flows. 



REGINA AND REGION 
WATER AND WASTEWATER STUDY 

4-34 471082_WBG101512133911CGY 
COPYRIGHT 2014 BY CH2M HILL CANADA LIMITED • ALL RIGHTS RESERVED • COMPANY CONFIDENTIAL 

Table 4-13  
Existing Capacity of the Treatment Processes and Chemical Feed Systems 

Component/Process Description Capacity Comments 

Transfer Chamber Transfer chamber between sedimentation 
and filtration  

14,500 L - 

Transfer Chamber 
Pumps 

One duty, one backup pump; 0.75 hp - - 

Filtration Two dual media pressure filters; 1,220 mm 
in diameter. Media was replaced in 2005. 

182 L/min 
(total) 

Capacity is sufficient to treat existing 
and future flows. 

Granular Activated 
Carbon Filter 

Completely replaced in 2005. Diameter = 
1.83 m; Height = 1.5 m. 

182 L/min Capacity is sufficient to treat existing 
and future flows. 

Chemical Feed 
Systems    

Potassium 
Permaganate 

Added to raw water supply line. ALLODOS 
GRUNDFOS 

0.52 L/h - 

ClearPac Plus Added prior to flocculators. ALLODOS 
GRUNDFOS 

2.64 L/h - 

Praestal Added to second flocculator. ALLODOS 
GRUNDFOS 

2.64 L/h - 

Sodium Hypochlorite Added prior to reservoir. ALLODOS 
GRUNDFOS 

0.52 L/h Currently sufficient for disinfection; 
secondary disinfectant may be required 
in future to meet more stringent 
requirements. 

Notes: 
L – litre(s) 
L/min – litres per minute 
L/h – litres per hour 
m – metre(s) 
hp - horsepower 

Storage and Distribution 

Finished water is delivered to two underground storage reservoirs via a 150-mm-diameter PVC pipe. The 
main storage reservoir has a capacity of 84.24 m3 and is located beneath the WTP. The second reservoir has 
a storage capacity of 37.24 m3 and is located in another building, adjacent to the WTP. Both storage 
reservoirs were constructed in 1982. The total storage capacity is 121.5 m3, which is at the recommended 
capacity (that is, twice the average day demand) for fire protection. The storage capacity will need to be 
increased in the future to ensure that it remains sufficient.  

The pumping station in the WTP is owned by the Village of Edenwold. It consists of three pumps: one duty 
(259 m3/d) and two standby (389 m3/d each) end suction centrifugal pumps. The total flow capacity of the 
distribution pumps is 1,037 m3/d, more than adequate to meet the existing and future flows. The pumps are 
in good condition, and no major upgrades are expected. 

The distribution system was installed in 1968 and is owned by the village; SaskWater is in charge of 
operating the distribution system. The distribution system consists of 50-mm-diameter asbestos pipe with 
four watermains leaving the WTP to service the community. The total length of watermain is estimated to 
be 3,600 m.  



SECTION 4  
CURRENT STATE OF INFRASTRUCTURE AND CHALLENGES 

471082_WBG101512133911CGY 4-35 
COPYRIGHT 2014 BY CH2M HILL CANADA LIMITED • ALL RIGHTS RESERVED • COMPANY CONFIDENTIAL 

Raw and Treated Water Quality 

The raw water is known to be high in TDS, hardness, organics, manganese, colour, and turbidity. Algae 
growth has also been an issue over the years and is a major factor in the high organic carbon concentrations 
observed. 

Treated water quality data was reviewed during preparation of the 2011 Waterworks System Assessment for 
2004 to 2010. Most of the regulated parameters were within the acceptable limits outlined in the federal 
and provincial treated water guidelines. However, TDS, an aesthetic objective, occasionally exceeded the 
recommended objective of 500 mg/L outlined in the Guidelines for Canadian Drinking Water Quality (Health 
Canada, 2012). Additionally, approximately one third of the time, manganese levels (sampled after the GAC 
filter) exceeded the aesthetic objective of 0.05 mg/L. High manganese levels can cause discoloured water, 
laundry, and plumbing fixtures and can also increase turbidity levels in the distribution system. The turbidity 